INSTALLATION INSTRUCTIONS AND PARTS LIST

MODEL 570713 MEGA STEPS
VEHICLE APPLICATION: 2007 GM SILVERADO & SIERRA CREW CAB PICKUPS
2007 AND NEWER GM TAHOE & SUBURBAN WITHOUT FACTORY SIDE STEPS
2007 CHEVY AVALANCHE WITHOUT FACTORY SIDE STEPS
2007 GM SILVERADOA&SIERRA EXT CAB

READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL REQUIRED
PARTS (LISTED ON SERVICE PARTS LIST) ARE ON HAND BEFORE STARTING THE
INSTALLATION. SEE ATTACHED DRAWING FOR VEHICLE APPLICATION YOU REQUIRE.

ATTACH THE TOP OF THE MOUNTING BRACKETS TO THE VEHICLE WITH (ITEM#3) — (U-NUT AND
BOLT OR FLANGED NUT MAY NEED TO BE USED. SEE ATTACHED DRAWINGS FOR SPECIFIC VEHICLE

APPLICATION)

INSERT A NYLON WASHER (ITEM #2) BETWEEN THE TOP OF THE MOUNTING BRACKET AND THE
BOTTOM OF THE ROCKER PANEL AND INSTALL THE SCREW (ITEM#3) AND WASHER (ITEM#7)
AND NUT (ITEM#8) PLACE PINCH WELD SUPPORT BRACKET ABOVE PINCH WELD AREA. AS
SHOWN.-(UNLESS THREADED)-THIS IS DONE ON EACH MOUNTING BRACKET.TIGHTEN TO 19 LB
FT.THE DISTANCE BETWEEN THE FRONT BRACKET AND 2> BRACKET WILL BE 24 INCHES.

PREPARE THE MEGA STEP PLATE FOR MOUNTING AS FOLLOWS.INSERT THREE (3) 5/16” SQUARE
HEAD SCREWS (ITEM #5) IN THE CENTER SLOT ON THE UNDER SIDE OF THE STEP.

POSITIONS THE MEGA STEP ON THE MOUNTING BRACKETS SO THAT THE SQUARE HEAD
SCREWS ARE LOCATED IN THE SLOTS OF THE MOUNTING BRACKETS AND THE STEP IS
CENTERED, FRONT TO REAR, ON THE VEHICLE. INSTALL 5/16” SERRATED FLANGE NUTS (ITEM
#4) ON THE SQUARE HEAD SCREWS AND TIGHTEN TO 19 LB FT.

SERVICE PARTS LIST

ITEM | PARTNO. | QTY | DESCRIPTION
1 575078 1 STEP ASSY- 78.00” (MOD. 575078) TAHOE& EXT CAB
1 575088 1 STEP ASSY-88.00" (MOD. 575088) SUBURBAN & CREW CAB
2 107182 6 WASHER- SPCR, NYLON, BLK, .312 ID X 1.24 OD X .25 THK
3 100180 12 M8 X 30 X1.25 SCR,SST,BZP
4 102680 14 NUT-SERRATED FLANGE, HEX, SST, 5/16-18 UNC
5 106880 6 SCREW-SQUARE HD,5/16-18UNC X 1.00”
6 551746 6 MOUNTING BRACKET,MEGASTEP
7 102734 12 5/16” STD FLAT WASHER SST
8 105859 6 M8 FLANGED NUT ZP
9 100647 6 5/16” X 1.00” SCR ZP
10 105541 6 U-NUT 5/16” - 18
11 551666 6 BRKT-MTG,PINCH WELD SUPPORT
551741 SHEET 1 310CT06

REVISION B 26MARO07
REVISION C 230CT07
REVISON D 200CTO8




9010018 ¢ LHHHS IV4IGGE NI 600LS @s "uopunig
90AON8O V NOISIAHY n%%&&aom jaa43s Youig 0021

g0 ¥ o FKNIFADT

40LD0ce O NOISIAHY
80LD00c d NOISIAHA

—qLISOdd0 ddIS (YAHNHASSVd) LHOHIY—
NMOHS AdIS (MAATHA) LAAT

SLANTYd DONOT (1) TIVISNI g T~

ddls 40 dANd WOHA SLOTS LNOd4A
ANV JHINHD NI dATIVLSNI dH4

LSOAW SMAYDS dAVHH dYVNDS

ATINHSSY 1d0ddNS dTEM HONIA

‘SHHONI ¥2 dd TIIM LHEMDOVIE

ANODHS ANV LSdl4 HHL NHHAMLAL
ADNVLSIA HHI'NOILVOITddV HHL

ANV OL SHHUNHLSVA HONONA dd TTIM
AJHHL 4AHMOH 'NMOHS SV ATLOVXH
44 LON AV SNUHLLVd DNILNAOW HHL

dz 1104 ,00'T x;mg\m@

-4LON
pYY3IS / OGYYIATIS
didlS dNVH LHODIY
ATOIHEA 40 dVHY JIVMOL ISIT SLuVd ADIANAS

44 d'INOHS ODO0T UNYHANT




90LD0TE € LHHHS 174166 INI 600LS @s ‘uopunig
90AONBO V NOISIAHHA n%%&&aom j22135 Y118 00ZL
LOUVIN9Z d NOISIAHA

FKIADT

—41IS0dd0 ddIS (JADNASSVA) LHOII—

NMOHS HAIS (YAATEA) LAdT Ve

diLsS d0 ANH WOHA SLOTS INOUA
ANV YHLNHD NI dATIVLSNI dd
LSO SME¥DS AVHH ddvNdS

‘SHHONI 2 dd TIIM LAMOVIL

ANODHS dNV LSdld dHL NHAMLAH
AONVLSIA HHI'NOLLVOI'TddV HHL

AMVIN OL SHUNHLSVA HODOONA dd TIIM
AdHHL dHAHIMOH "'NMOHS SV ATLOVXH
d4d LON AVIN SNH¥HLLVd ONILNNOW HHL

:AION
JOHYL / NYgYDEDS
JELS ANVH LHOII

FIOIHIA 40 UVIN QVMOL
q4 ('INOHS 0DOT ANYHANT LSTT SLAVd dDTAYAS




90LDO0TE ¥ LUHHS T¥41G66
90AONBO V NOISIAHA
LOdVIN9S d NOISIAHY
8010002 d NOISIAHY

—ALISOdd0 HAIS (YAHNHASSV) LHOHIE—
NMOHS HAIS (YAATEA) LAdT

diLsS d0 ANH WOHA SLOTS INOUA
ANV YHLNHD NI dATIVLSNI dd
LSO SME¥DS AVHH ddvNdS

ddLs ANVH LAHT
ddls dNVH LHODIE

NI SO0LS @s ‘uopunig
INIWJINDI 122118 Yp11g 0071
WOD¥L

FKIADT

SINNOW ¥VHY ANV LNOMA
(2) ANLS qAAVAIHI A¥OLOVA

Eszm

'SHHONI ¥ dd TIIM LAMOVIL

ANODHS NV LSdld4 HHIL NHIMLHL
AONVISId HHL'NOILVOI'TddV HHL

AMVIN 0L SYUNHLSVA HONONA Hd TIIM
AdHHL SHAHMOH 'NMOHS SV ATLOVXH
dd LON AV SNYHLLVd ODNILNNOW HHL
‘4LON

JHONYTHNY

ATOIHAA 40 dVHY dHVMOL

44 d'INOHS ODO0T UNYHANT LSTT SLAVd ADIAHHS




